

Govt.Medical College and Hospital Nagpur

शासकीय वैद्यकीय महाविद्यालय व रुग्णालय, नागपूर

औषधीभांडार विभाग

Quotation Enquiry

Ref No.MCHN/Medical Stores/Quot/ -988- /23.

Dt. 16 / 10/2023.

To,

Subject: - Quotation Enquiry for "SUPPLY OF MEDICINE ITEMS" for Medical Stores .

This is to inform you that the rate enquiry, for the medicinal items list is attached herewith ,you are requested to send the rate of each item in properly sealed cover envelope by registered A/D or by hand to medical store department, Government Medical College & Hospital Nagpur during working hour on or before 31 /10/2023 at 5.00pm, quoting our reference in the envelope for your convenience. The copy of medical items list can be used to fill the rate in typewritten or printed form .No handwritten quotation will be accepted.

IMPORTANT

- 4) This quotation is valid for
 - a)Medical Store, Government Medical college & Hospital, Nagpur.
 - b) Medical Store, Super Speciality Hospital of Government Medical college , Nagpur.
 - c)MJPJY, Government Medical College & Hospital, Nagpur.
 - d) MJPJY, Super Speciality Hospital of Government Medical College & Hospital, Nagpur.
- 2) No handwritten quotation will be accepted.
- 3) In a separate envelope along with the quotation submit attested photocopies of GSTIN No.Shop establishment, Drug Licenses, Income Tax, PAN Card etc.
- 4)(Quote rate for Single Unit only)

OUR TERMS AND CONDITIONS: -

1. You may quote rates for any number of the specified items in the accompanying table.
Do not change the given specifications of items.
2. Rates quoted should be valid for a period of one year from date of receipt in this office.
3. The rates quoted should be inclusive of all Taxes, , Packing and forwarding charges etc. door delivery to , Medical Stores,GMC OR GMC & Super Speciality Hospital of Government Medical College I, Nagpur.
4. You should clearly specify in your quotation as to with whom the supply order is to be placed (i.e name of supplier/stockiest/distributor-as the case may be) if your quotation is accepted.
5. The supply of goods will have to be made within 10 days from the date of our office order. The ordered quantity will have to be supplied in one single consignment.
6. Supplied goods must be of standard quality as approved by the FDA.
7. Goods should have expiry date at least one year after the date of supply.
8. Your invoice and challan should have the certification that, the drug supplied under this challan & invoice are of required pharmacopeial standard and any defect found in future shall be sole responsibility of supplier.
9. Improperly sealed quotations will not be considered
10. This office reserves the right to cancel the order at any time without giving any reason what so ever.



Dean,
Govt.Medical College & Hospital,
Nagpur

Enclosures: - Drugs List attached.

GOVERNMENT MEDICAL COLLEGE AND HOSPITAL, NAGPUR

DRUG LIST

DRUG CODE	SR. NO.	NAME OF DRUG / MEDICINE / ITEM	Rate per Unit Item
TABLETS and ORAL UNIT DOSAGE FORM			
Antibiotics			
1	1	Cap. Amoxycilline 250mg	
2	2	Cap. D-Penicillamine 250mg	
3	3	Tab. Amoxycilline 500mg + Clavulanic Acid 125mg	
4	4	Tab. Azithromycin 250mg	
5	5	Tab. Azithromycin 500mg	
6	6	Tab. Cefixime 200mg	
7	7	Tab. Ceftazidime 1gm	
8	8	Tab. Cefuroxime Axetil 250 mg	
9	9	Tab. Cefuroxime Axetil 500 mg	
10	10	Tab. Ciprofloxacin 250mg	
11	11	Tab. Ciprofloxacin 500mg	
12	12	Tab. Doxycycline 100mg	
13	13	Tab. Levofloxacin 250mg	
14	14	Tab. Metronidazole 200mg	
15	15	Tab. Metronidazole 400mg	
16	16	Tab. Norfloxacin 400mg	
17	17	Tab. Roxithromycin 150mg	
18	18	Tab. Sulphamethoxazole 400 + Trimethoprim 80 (SS)	
19	19	Tab. Sulphamethoxazole 800 + Trimethoprim 160 (DS)	
Antiviral			
*20	1	Tab. Oseltamivir 30mg (Tamiflu)	
21	2	Tab. Oseltamivir 45mg (Tamiflu)	
22	3	Tab. Oseltamivir 75mg (Tamiflu)	
Antifungal			
23	1	Tab. Fluconazole 150mg	
24	2	Tab. Griseofulvin 125mg	
Antimalarial			
25	1	Tab. Chloroquine Phosphate 250mg	
26	2	Tab. Quinine 300mg	
Anthelmintics			
27	1	Tab. Albendazole 400mg Sigle Tab Strip	
28	2	Tab. Diethylcarbamazine 50mg	
Analgesic and Antipyretics			
29	1	Tab. Aceclofenac	
30	2	Tab. Diclofenac sodium 100mg SR	
31	3	Tab. Diclofenac Sodium 50mg	
32	4	Tab. Dicyclomine 75mg	
33	5	Tab. Ibuprofen 200mg	
34	6	Tab. Paracetamol 500mg	
35	7	Tab. Pregabalin 75mg	
36	8	Tab. Tramadol 50mg	
Gastrointestinal Agent			
37	1	Cap. Omeprazole 10mg	
38	2	Cap. Omeprazole 20mg	
39	3	Cap. Omeprazole 40mg	

40	4	Tab. Antacid (Aluminium-Magnesium Hydroxide)
41	5	Tab. Bisacodyl 5mg
42	6	Tab. Pantaprazole 40mg
43	7	Tab. Rabeprazole 20mg
44	8	Tab. Rabeprazole 20mg + Domperidone 30mg
45	9	Tab. Ranitidine 150mg
		Antiemetic
46	1	Tab. Ondansetron 4mg
47	2	Tab. Metoclopramide 10mg
		Anti-Allergic
48	1	Tab. Cetirizine 10mg
49	2	Tab. Chlorpheniramine maleate 4mg
50	3	Tab. Montelukast 10mg + Levocetirizine 5mg
51	4	Tab. Mountelukast 10mg
52	5	Tab. Prednisolone 10mg
53	6	Tab. Prednisolone 20mg
54	7	Tab. Prednisolone 5mg
		Antihypertensive AND Other Cardiac Drugs
55	1	Tab. Acetazolamide 250mg
56	2	Tab. Acetyl Salicylic Acid (Aspirin) 300mg
57	3	Tab. Acetyl Salicylic Acid (Aspirin) 75mg
58	4	Tab. Amiodarone 100mg
59	5	Tab. Amlodipine 5mg
60	6	Tab. Atenolol 50mg
61	7	Tab. Chlorthalidone 6.25 mg
62	8	Tab. Clopidogrel 75 mg
63	9	Tab. Digoxin 0.25mg
64	10	Tab. Enalapril 2.5mg
65	11	Tab. Enalapril 5mg
66	12	Tab. Frusemide 40mg
67	13	Tab. Glyceryl Trinitrate 2.6mg
68	14	Tab. Isosorbide Dinitrate 10mg
69	15	Tab. Isosorbide Mononitrate 20mg
70	16	Tab. Labetalol 5mg
71	17	Tab. Methyl Dopa 250mg
72	18	Tab. Metoprolol 50mg XR
73	19	Tab. Nicardia Retard 20mg
74	20	Tab. Nicorandil 10mg
75	21	Tab. Nifedipine Retard 20mg
76	22	Tab. Propranolol 40mg
77	23	Tab. Ramipril 5mg
78	24	Tab. Rifampin 400mg
79	25	Tab. Sildenafil 50mg
80	26	Tab. Telmisartan 40mg
81	27	Tab. Torsemide 10mg/20mg
82	28	Tab. Verapamil 40mg
83	29	Tab. Warfarin 5mg
		Hypoglycemic Agent
84	1	Tab. Atorvastatin 20mg
85	2	Tab. Atovastatin 10mg
86	3	Tab. Glibenclamide 5mg
87	4	Tab. Glimeperide 1mg
88	5	Tab. Metformin 500mg
89	6	Tab. Rosuvastatin 10mg

90	7	Tab. Sitagliptin 100mg
Drugs for Asthma and Related Conditions		
91	1	Tab. Aminophylline 100mg
92	2	Tab. Etofylline + Theophylline SR 300mg
93	3	Tab. Etofylline 77mg + Theophylline 23mg
94	4	Tab. Salbutamol 2mg
95	5	Tab. Salbutamol 4mg
96	6	Tab. Theophylline CR 200mcg
Mucolytics		
97	1	Tab. Ambroxol HCL 30 mg + N-Acetyl Cysteine 200mg
98	2	Tab. Bromhexine 8mg
99	3	Tab. N-Acetyl Cysteine 600mg
Vitamins and Minerals		
100	1	Cap. Folic Acid + Ferrous Sulphate SR
101	2	Tab. Ascorbic Acid (Vitamin-C) 500mg
102	3	Tab. B. Complex (Prophylactic Use)
103	4	Tab. B. Complex (Therapeutic Use)
105	5	Tab. Calcium Carbonate 500mg + Vit. D3 15 tab Strip
106	6	Tab. Ferrous Sulphate 200mg
107	7	Tab. Folic Acid 5mg
108	8	Tab. Multivitamin/Polyvitamin (Therapeutic)
109	9	Tab. Vit D3 60000 IU
110	10	Tab. Zinc 200mg
111	11	Tab. Zinc 20mg
Psychiatric Medicines		
112	1	Tab. Alprazolam 0.25mg
113	2	Tab. Amitriptyline 10mg
114	3	Tab. Carbamazepine 200mg
115	4	Tab. Clobazam 5mg
116	5	Tab. Clonazepam 0.5mg
117	6	Tab. Diazepam 5mg
118	7	Tab. Fluoxetine 20mg
119	8	Tab. Imipramine 25mg
120	9	Tab. Levetiracetam 250mg
121	10	Tab. Levetiracetam 500mg
122	11	Tab. Olanzapine 5mg
123	12	Tab. Phenobarbitone 30mg
124	13	Tab. Phenobarbitone 60mg
125	14	Tab. Phenytoin Sodium 100mg
126	15	Tab. Risperidone 2mg
127	16	Tab. Sodium Valproate + Valporic Acid 200mg
128	17	Tab. Sodium Valproate + Valporic Acid 500mg
129	18	Tab. Sodium Valproate 200mg
130	19	Tab. Sodium Valproate CR 300mg
131	20	Tab. Trihexyphenidyl 2mg
Sickle Cell Drugs		
132	1	Tab. Deferasirox 100mg
133	2	Tab. Deferasirox 400mg
134	3	Tab. Deferasirox 500mg
135	4	Tab. Hydroxy Urea 500mg
Drugs for Kidney Transplant and Urology		
136	1	Tab. Cyclosporin 50 mg
137	2	Tab. Mycophenolate Sodium 360mg
138	3	Tab. Mycophenolate Sodium 500mg

139	4	Tab. Tacrolimus 0.5mg
140	5	Tab. Tacrolimus 1mg
141	6	Tab. Tamulosin 0.4mg
142	7	Tab. Urodeoxycholic Acid 300mg
143	8	Tab. Valganciclovir 450mg

Drugs for Hepatitis

144	1	Tab. Daclatasvir 60mg
145	2	Tab. Entecavir 0.5 mg
146	3	Tab. Sofosbuvir 400mg
147	4	Tab. Sofosbuvir 400mg + Velpatasvir 100mg
148	5	Tab. Tenofovir 300 mg

Other Drugs

149	1	Tab. Buprenorphine 2/4/8 mg Sublingual Tablet
150	2	Tab. Carbimazole 5mg
151	3	Tab. Daflon 500mg (Haemostatic Tab)
152	4	Tab. Elthamsylate 250mg
153	5	Tab. Isoxsuprine 10mg
154	6	Tab. Methotrexate 2.5mg
155	7	Tab. Methyl Prednisolone 4mg
156	8	Tab. Morphine 15mg
157	9	Tab. Norethisterone 5mg
158	10	Tab. Rifaximin 550mg
159	11	Tab. Tamoxiphene 10mg
160	12	Tab. Thyroxine 50mcg 100 tabs Bottle
161	13	Tab.Cyclophosphamide 50 mg

INJECTIONS

Antibiotics

162	1	Inj. Amikacin 250mg/2ml Vial
163	2	Inj. Amikacin 500mg/ 2ml Vial
164	3	Inj. Amoxicillin & Potassium Clavulanate 1.2gm
165	4	Inj. Amoxycillin 500mg
166	5	Inj. Amphotericin B 50mg
167	6	Inj. Azithromycin 1gm
168	7	Inj. Azithromycin 500mg
169	8	Inj. Benzyl Penicillin 300mg vial (5 Lac)
170	9	Inj. Cefoperazone 1gm Vial
171	10	Inj. Cefoperazone1gm + Sulbactum 500 mg (1.5gm)
172	11	Inj. Cefotaxime 1gm Vial
173	12	Inj. Ceftazidime 1gm vial
174	13	Inj. Ceftazidime 250 mg Vial
175	14	Inj. Ceftriaxone 1gm + Sulbactum 500 mg
176	15	Inj. Ceftriaxone 1gm + Tazobactum 125mg
177	16	Inj. Ceftriaxone 1gm Vial
178	17	Inj. Cefuroxime 750mg Vial
179	18	Inj. Clarithromycin 500mg Vial
180	19	Inj. Clindamycin 600mg 4 ml Amp
181	20	Inj. Cloxacilline 500mg
182	21	Inj. Doxycycline 100mg 10 ml Vial
183	22	Inj. Gentamycin 40mg/ml 2 ml Amp
184	23	Inj. Imipenam 250mg & Cilastatin 250mg Vial
185	24	Inj. Meropenem 1gm Vial
186	25	Inj. Pipracilline 4gm + Tazobactum 500mg (4.5gm)
187	26	Inj. Tobramycin 40mg/ml
188	27	Inj. Teicoplanin 400mg vial

189	28	Inj. Vancomycin 500mg	
Analgesic and Antipyretics			
190	1	Inj. Diclofenac Sodium 25mg/ml 3 ml Amp	
191	2	Inj. Diclofenac Sodium 75mg/ml 1 ml Amp	
192	3	Inj. Paracetamol 150mg/ml 2 ml Ampoule	
193	4	Inj. Tramadol HCL 50mg/ml 1 ml Ampule	
Antihypertensive and Cardiac Agent			
194	1	Inj. Amiodarone 50mg/ml 3ml Amp	
195	2	Inj. Adrenaline Bitartrate 1mg/ml	
196	3	Inj. Digoxin 0.25mg/ml 2ml Amp	
197	4	Inj. Diltiazem 0.5% (5mg/ml)	
198	5	Inj. Dobutamine 250mg 5ml Amp/Vial	
199	6	Inj. Dopamine 40mg/ml 5ml Ampule	
200	7	Inj. Esmolol Hydrochloride 10mg/ml 10 ml Vial	
201	8	Inj. Frusemide 10mg/ml 2 ml Amp	
202	9	Inj. Isoprenaline 0.2mg/ml	
203	10	Inj. Labetalol 5 mg/ml 4 ml	
204	11	Inj. Levosimendan 12.5 mg	
205	12	Inj. Metaproterenol 5 ml	
206	13	Inj. Milrinone 10 ml	
207	14	Inj. Prazosin (Minipress XL 5 ml)	
208	15	Inj. Nitroglycerine 5mg/ml 5 ml Amp	
209	16	Inj. Nitroglycerine 0.5mg 5 ml	
210	17	Inj. Nor-Adrenaline 2mg/ml 2 ml Amp	
211	18	Inj. Potassium Chloride 15% 10ml Amp	
212	19	Inj. Sodium Bicarbonate 7.5% 10 ml Amp	
213	20	Inj. Sodium Nitroprusside 25 mg/ml, 2 ml	
214	21	Inj. Streptokinase 15 Lakh IU	
215	22	Inj. Urokinase 5Lakh IU	
216	23	Inj. Vasopressin 20Units/ml 1 ml	
217	24	Inj. Xylocard (Lignocain 21.3mg + Sodium Chloride 0.6mg for cardiac use)	
Hypoglycemic Agent			
218	1	Inj. Biphasic Isophane Insulin 50/50 40IU	
219	2	Inj. Human Insulin Basal 40 IU/ml 10 ml Vial	
220	3	Inj. Human Insulin Rapid 40 IU/ml 10 ml Vial	
221	4	Inj. Insulin Isophane (NPH) 40IU/ml 10 ml	
222	5	Inj. Insulin Plain 40IU/ml10ml/ (Actrapid) Regular	
Gastrointestinal Agent and Antiemetics			
223	1	Inj. Dicyclomine HCL 10mg/ml 2 ml Amp	
224	2	Inj. Hyoscine Butyl Bromide 20mg/ml	
225	3	Inj. Metoclopramide 5mg/ml 2 ml	
226	4	Inj. Ondesetron 2mg/ml 2 ml Amp	
227	5	Inj. Pentaprazole 40mg/10ml	
228	6	Inj. Rabiprazole 20mg Vial	
Drugs for Respiratory Disorder			
229	1	Inj. Aminophyllin 25mg/ml, 10ml Ampoule	
230	2	Inj. Caffeine citrate 20mg/ml 1 ml/3 ml	
231	3	Inj. Etiophylline + Thiophylline 110mg/ml 2 ml Amp	
232	4	Inj. Omalizumab 150 mg	
Vitamins			
233	1	Inj. Cyanocobalamin 30ml	
234	2	Inj. Cyanocobalamin 5ml	
235	3	Inj. Iron Sucrose 20mg 5 ml Vial	

236	4	Inj. Leuprolide 3.75mg
237	5	Inj. Minadion Sodium (Vit-K) 10mg/ml 1 ml Amp
238	6	Inj. Thiamine 100mg
239	7	Inj. Vitamin 500mg
240	8	Inj. Vitcofol (Folic acid + Cyanocobalamin)
		Anaesthetic and Muscle Relaxants
242	1	Inj. Alracurium Besylate 25mg/2.5ml
243	2	Inj. Bupivacaine HCL in Dextrose 0.5% (Heavy) 4ml
244	3	Inj. Bupivacaine 0.5% 20ml
245	4	Inj. Dexmedetomidine 100mcg/ml 2ml
246	5	Inj. Etomidate 2mg/ml 2 ml Amp
247	6	Inj. Lignocain 2% 50 ml (Xylocard)
248	7	Inj. Lignocaine + Adrenaline
249	8	Inj. Lignocaine 2% 30 ml Vial
250	9	Inj. Lignocaine HCL and Dextrose (5% Heavy) 2 ml
251	10	Inj. Mephenteramine 30mg/ml 10 ml Amp/Vial
252	11	Inj. Midazolam 1mg/ml 5ml 10ml vial
253	12	Inj. Midazolam 5mg/ml 1ml Amp
254	13	Inj. Neostigmin Methyl Sulphate 0.5mg/1ml 1 ml Amp
255	14	Inj. Pentazocine 30mg/ml 1 ml Ampule
256	15	Inj. Propofol 1% 10 ml with LCT
257	16	Inj. Propofol 1% 20 ml with LCT
258	17	Inj. Propofol 1% 10 ml Vial
259	18	Inj. Propofol 1% 20 ml Vial
260	19	Inj. Rocuronium Bromide 50mg/5ml Vial
261	20	Inj. Succinyl Choline 50mg/ml 10 ml vial
262	21	Inj. Thiopentone Sodium 500mg
263	22	Inj. Vecuronium Bromide 4mg Amp
		Vaccines and Antisera
264	1	Inj. Anti Rho-D 300mcg
265	2	Inj. Anti Thymocyte Globulin 25mg Vail
266	3	Inj. Antisnake Venom Serum 10ml
267	4	Inj. Chicken Pox Vaccine
268	5	Inj. H1N1 Vaccine Intramuscular (Quadrivalent) 0.5ml
269	6	Inj. Haemophilus Influenza type B Vaccine,Diphtheria,Tetanus, Pertussis conjugate vaccine
270	7	Inj. Haemophilus Influenza Type B 0.5ml Syringe (Inactivated Influenza Vaccine)
271	8	Inj. Hbs Immunoglobulin 100 IU/ 1 ml
272	9	Inj. Human Hepatitis B Immunoglobulin 100 IU 0.5 ml, 0.5 ml
273	10	Inj. Human Hepatitis B Vaccine 200 MCG 1 ml vial
274	11	Inj. Human Hepatitis B Vaccine 200 MCG 10 ml vial
275	12	Inj. Pneumoccal Polysaccharide Vac 0.5ml
276	13	Inj. Rabies Antiserum 1500 IU/5ml 5 ml Vial
277	14	Inj. Anti Rabies Monoclonal Antibody
278	15	Inj. Rabies Vaccine 0.5ml
279	16	Inj. Rabies vaccine 1ml
280	17	Inj. Tetanus Immunoglobuline 250 IU Vial
281	18	Inj. Tetanus Immunoglobuline 500 IU Vial
282	19	Inj. Tetanus Toxoid 0.5 ml Amp
283	20	Inj. Tetanus Toxoid 5 ml Vial
284	21	Inj. Varicella Vaccine
		Steroids
285	1	Inj. Dexamethasone 4mg/ml 2ml Amp

286	2	Inj. Hydrocortisone 100mg
287	3	Inj. Hydroxyprogesterone Caproate 250mg/ml
288	4	Inj. Methyl Prednisolane 40mg Amp
289	5	Inj. Methyl Prednisolane Acetate 80mg Amp (Salt Should be)
290	6	Inj. Methyl Prednisolone 1gm
291	7	Inj. Methyl Prednisolone 500mg vial Coagulant, Anticoagulant and Blood Related Agents
292	1	Inj. Anticoagulant 2 ml (Tissel kit)
293	2	Inj. Erythropoetin 10000 IU
294	3	Inj. Erythropoetin 2000 IU
295	4	Inj. Erythropoetin 4000 IU
296	5	Inj. Ethamsylate 125mg/ml
297	6	Inj. Haemocogulase (Botropase) 1 IU 1 ml Amp
298	7	Inj. Haemostatic Matrix in Syr (Floseal) 5 ml
299	8	Inj. Heparin 25000 IU/5ml 5 ml Vial
300	9	Inj. Low Molecular Weight Heparin (Enoxaparin 0.4 IU/PFS)
301	10	Inj. Low Molecular Weight Heparin (Enoxaparin 0.6 IU/PFS)
302	11	Inj. Low Molecular Weight Heparin 5000 IU PFS
303	12	Inj. Protamine Sulphate 5 ml
304	13	Inj. Terlipressin 1mg/10 ml Amp
305	14	Inj. Tranexamic acid 500mg 5 ml Vial Contrast Media
306	1	Inj. Diatrizoole Meglumine 660mg
307	2	Inj. Iohexol 300mg/50ml Vial (Non Iomex)
308	3	Inj. Iohexol 350mg/100ml Vial
309	4	Inj. Iohexol 350mg/50ml Vial
310	5	Inj. Iohexol 370mg/100ml Vial
311	6	MRI Contrast Media Inj. Gadolinium / Gadoversetamide / Gadodiamide /Gadopentate 0.5 Molar 0.5mmol/ml Godoteric Acid Inidan FDI/DCGI Approved with WHO GMP certified or US FDA or CE Approved
		Narcotics
312	1	Inj. Buprenorphine 0.3mg (Buprigesic 2 ml Amp)
313	2	Inj. Fentanyl 50mcg/ml, 10 ml Amp
314	3	Inj. Fentanyl 50mcg/ml, 2 ml Amp
315	4	Inj. Ketamin 50mg/ml 10ml Vial
316	5	Inj. Nalbuphine 10mg,1ml Amp
317	6	Inj. Nalbuphine 20mg,1ml Amp
		CNS Agents
318	1	Inj. Diazepam 5mg/ml 2ml Amp
319	2	Inj. Haloperidol 5mg/ml 1 ml Amp
320	3	Inj. Levetiracetam 100mg/ml 5 ml Vial
321	4	Inj. Phenytoin Sodium 50mg/ml 2 ml Amp
		Drugs for OPA Poisoning
322	1	IV Atropine 1mg/ml 100 ml Bottle
323	2	Inj. Atropine 0.6mg/ml 10ml Vial
324	3	Inj. Atropine 0.6mg/ml 1ml amp
325	4	Inj. Pralidoxime 1gm (PAM) Vial
326	5	Inj. Pralidoxime 500mg (PAM) Vial
		Ophthalmic Agents
327	1	Inj. Hydroxy Propyl Methyl Cellulose 2% 3ml PFS (Hypermellose Ophthalmic Solution)
328	2	Inj. Ranibizumab 0.23 ml
		Misscelenious

329	1	Inj. Acyclovir 250mg Freeze Dried Powder
330	2	Inj. Artesunate 60mg Vial
331	3	Inj. Calcium Gluconate 10% (1gm/10ml) 10ml Amp
332	4	Inj. Ethacridine Lactate 1mg/ml
333	5	Inj. Lung surfactant Beractant/Calfactant 4 ml
334	6	Inj. Magnesium Sulphate 50% w/v 2 ml Ampule
335	7	Inj. Methyl Ergometrine 0.2mg/ml
336	8	Inj. Mitomycin 2mg
337	9	Inj. Octreotide 100mcg/ml 1 ml
338	10	Inj. Octreotide 50 mcg
339	11	Inj. Oxytocin 5 IU/ml 1 ml Amp
340	12	Inj. Papaverine 2 ml
341	13	Inj. Pheniramine Malate 22.5mg/ml 2ml Ampule
342	14	Inj. Prostidine (Carboprosil) 250mcg/ml 1 ml
343	15	Inj. Rituximab 100mg Vial
344	16	Inj. Ropivacaaine 7.5mg/ml
345	17	Inj. Teriperatid 750mcg/ 3 ml
346	18	Inj. Tigecycline 50mg
347	19	Inj. Ulinastatin 100000 IU vial
348	20	Water for Injection 5 ml Ampule
349	21	Inj. Cytarabine 1gm
350	22	Inj. Glycopyrrolate 0.2mg/ml 1ml Amp

TRANSFUSION

351	1	IV Albumin 20% 100ml
352	2	IV Amino Acid 10% 500ml.
353	3	IV Ciprofloxacin 200mg 100 ml
354	4	IV Compound Sodium Lactate (Glass Bott) 500ml
355	5	IV Compound Sodium Lactate (Plastic Bott) 500ml
356	6	IV Dextrose 10% 500ml
357	7	IV Dextrose 25% 100ml
358	8	IV Dextrose 5% 500ml
359	9	IV Dextrose 5% with Normal Saline 0.9% 500ml
360	10	IV Fat Emulsion 10% (500ml) Intralipid
361	11	IV Fat Emulsion 10% w/v 100ml
362	12	IV Fat Emulsion 20% w/v 100ml
363	13	IV Fluconazole 2mg/ml 100ml
364	14	IV Glycine Irrigation Solution 3 litre
365	15	IV Haemodialysis Fluid 10 Litre Type A (BC 19)
366	16	IV Haemodialysis Concentrate Soda Bicarbonate Type B (Bi
367	17	IV Human Albumin 20% 100 ml Bol
368	18	IV Human Albumin 20% 50 ml Bol
369	19	IV Human Immunoglobulin 5%
370	20	IV Hydroxy Ethyl Starch 6%
371	21	IV Isolyte-P 500ml
372	22	IV L-Alanyl L-Glutamine 20% 100ml Bottle
373	23	IV Levofloxacin 500mg/100ml
374	24	IV Mannitol 20% 350ml
375	25	IV Mannitol 20%, 100ml
376	26	IV Melronidazole 500mg 100ml
377	27	IV Multiple Electrolyte & Dextrose Type-I
378	28	IV Multiple Electrolyte & Dextrose Type-II
379	29	IV Multiple Electrolyte & Dextrose Type-III
380	30	IV Omega-3 Fatty Acid As A Emulsion 50ml Bottle
381	31	IV Paracetamol 10 mg/ml 100 ml

382	32	IV Peritoneal Dialysis Fluid 1000ml
383	33	IV Polymer Degraded Gelatin 500ml
384	34	IV Sodium Chloride 0.9 % W/V 100 ml
385	35	IV Sodium Chloride 0.9 % W/V 3 litre
386	36	IV Sodium Chloride 0.45% W/V 500ML (Half NS)
387	37	IV Sodium Chloride 0.9 % W/V 500 ml (NS)
388	38	IV Tetra Starch 6% 500ml
389	39	Inj. Linezolid 2 mg/ml 300ml
390	40	IV Linezolid 2mg/ml 100ml

DISINFECTANTS

391	1	Alcohol Based Anti Hand Wash Solution with Chlorhexidine Gluconate (Saniscrub E)
392	2	Alcohol Based Anti Hand Wash Solution with Macetronium (Saniscrub M)
393	3	Benzalkonium Chloride 20% 5 Ltr Can
394	4	Benzalkonium Chloride 20% 500ml Bottle (Saniguard P)
395	5	Benzyl Benzoate Lotion 50ml Bottle
396	6	Black Coaltar Disinfectant 5 Litre Can (Phenolic Type Disinfectant Solution - Phenyl)
397	7	Cetrimide 2% 100ml Bottle
398	8	Chlorhexidine Gluconate (Saniguard M20)
399	9	Gamma Benzene Hexachloride 1% 100ml Bottle
400	10	Glutaraldehyde 2% 5Ltrs Can
401	11	Hydrogen Peroxide + Silver Nitrate (Sanishield) 1 Litre
402	12	Hydrogen Peroxide 6% 400ml/450ml/500ml Bottle
403	13	Hydrogen Peroxide Solution 20% 100ml
404	14	Ordinary Denatured Spirit 1000ml Bottle
405	15	Povidine Iodine solution 1 ltrs
406	16	Povidone Iodine Hand Scrub 7.5% 500ml Bott
407	17	Povidone Iodine Solution 5%w/v 500ml Bott
408	18	Savlon Solution 1 ltr
409	19	Sod. Hypochlorite Solution 4%-6% 5Litre Can
410	20	Sod. Perborate Mono Hydrate 810gm
411	21	Solution containing hydrogen peroxide 11% w/w + Diluted Silver Nitrate Solution 0.01 % w/w
412	22	Polymeric Biguanide with Quarternary Ammonium Compound Solution
413	23	Solution of Ortho Phthalaldehyde 0.55% 5 Ltr Can (OPA)

LIQUID ORALS

414	1	Caffine citrate 20mg/ml 1.5 ml Oral solution
415	2	Caffine citrate 20mg/ml 3 ml Oral solution
416	3	Liquid Paraffine 500ml
417	4	Syp Ambroxol 30mg/5ml 100ml Bottle
418	5	Syp Amoxicillin 125mg/ml 60ml Bottle
419	6	Syp Antacid Anaesthetic 210ml
420	7	Syp Antacid Suspension 170ml
421	8	Syp Azithromycin 200mg/5ml
422	9	Syp Cotrimoxazole (40+200mg/5ml) 50ml Bottle
423	10	Syp Lactulose 100ml
424	11	Syp Laxative (Milk of Magnesia)
425	12	Syp Metronidazole 200mg/5ml 60ml Bottle
426	13	Syp Oseltamivir (Tamiflu) 30mg/5ml 100 ml Bottle
427	14	Syp Paracetamol-125mg/5ml 60ml Bottle

428	15	Syp Triclofos Sodium 500mg/5ml,30ml Bottle(Pedichloril 500 mg/ 5ml)	
429	16	Syp Pheniramine Maleate 15mg	
430	17	Syp Potassium Chloride 200ml Bottle	
431	18	Syp Promethazine 5 mg/ 5 ml (60 ml botl)	
432	19	Syp Sucralfate 100ml	
431	20	Syp Terbutalin Sulphate 1.5mg/5ml	
ENT and OPHTHALMIC PRODUCTS			
432	1	Betamethasone 0.25%w/v, Clotrimazole 1%, Lidocain 2%w/v& Chloramphenicol 5% w/v, 5ml (Antifungal and	
433	2	Carboxy Methyl Cellulose Eye Drop 0.5 % W/V	
434	3	Ciprofloxacin + Dexamethasone 5ml Eye Drop	
435	4	Chloramphenicol Eye Applicap's	
436	5	Flubiprofen Sodium 0.03% W/v 5ml Eye Drop	
437	6	Flurometholone + Tobramice Eye Drop	
438	7	Gentamycin 0.3% 5ml Eye Drop	
439	8	Homatropine 5ml Eye Drop 2%w/v	
440	9	Moxifloxacin + Dexamethasone Eye Drop	
441	10	Moxifloxacin + Prednisolone Eye Drop	
442	11	Moxifloxacin 0.5% Eye Drop	
443	12	Oflloxacin 0.3% 5ml Eye Drop	
444	13	Oxymetazoline Nasal Drop Adult Use	
445	14	Timolol Eye Drop 0.5% 5ml Eye Drop	
446	15	Tobramycin 0.3% Eye Drop 5ml	
447	16	Tropicamide + Phenylephirin Eye Drop	
448	17	Benzocaine (2.7% w/v) + Chlorbutol (5% w/v) + Paradichlorobenzene (2%w/v), Terpentine Oil (15%w/v) Wax Solvent Ear Drop 5ml	
449	18	Tropicamide 1% 5ml Eye Drop	
TOPICAL/ SKIN PRODUCTS			
450	1	Betamethasone Cream 0.05% w/w 15gm tube	
451	2	Ceriprime Gel (Dianaprost)	
452	3	Clobetasol propionate Oint	
453	4	Clotrimazole Cream 1% 15gm tube	
454	5	Fentanyl Transderman patches 25 Mcg & 50 mcg (Release per hour)	
455	6	Fluocinolone Acetonide Cream High Strength (Flucort H 30gm Cream)	
456	7	Fluocinolone Acetonide 0.025%	
457	8	Framycetin Cream 1% 30gms	
458	9	Lignocain Jelly 2% w/w 30gms	
459	10	Momatasone furoate + Fusidic Acid (Mamate F)	
460	11	Momtosone furoate 1% + Salicylic 5% (Mamate S)	
461	12	Neosporin Ointment 15gm (Polymixin B Sulphate + Bacitracin + Zinc))	
462	13	Povidone Iodine Ointment 10/15/20gm	
463	14	Silver Sulphadiazine Ointment 1% 25gms Tube	
RESPIRATORY PRODUCTS			
464	1	Betamethasone 200mcg Inhaler (200 Doses)	
465	2	Budesonide 200mcg + Formeterol 6 mcg Rotacap(30CAPS)	
466	3	Fluticasone Nasal spray 50mcg	
467	4	Ipratropium Rotacap 40mcg (30 Cap/Botl)	
468	5	Ipratropium 500ugm + Leosalbutamol 1.25mg Respiratory	
469	6	Prednisolone Acetate 1%	

470	7	Rotacap Indacaterol and Glycopyrronium 110/50 mcg DPI	
471	8	Salbutamol Respiratory Solution 2.5 mg/2.5 ml	
472	9	Salbutamol Rotacap 200mcg (30 Cap/Bottle)	
473	10	Tiotropium Rotacaps 18 MCG (30 Cap/Bottle)	
INHALATION ANAESTHETIC AGENTS			
474	1	Desflurane 240 ml Bottle	
475	2	Halothane 250ml Bottle	
476	3	Isoflurane 100ml Bottle	
477	4	Sevoflurane 250 ml Bottle	
MISSCELENIOUS			
478	1	Contact Jelly For Ultra Sonography 250gms	
479	2	Glycerin 450GM/500GM Bottle	
480	3	Lactulose Retention Enema	
481	4	Magnesium Sulphate Powder 450gms	
482	5	Oral rehydration Salt (ORS) each packet	
483	6	Paracetamol Suppository 80mg	
484	7	Potassium Permanganate Powder 450gms	
485	8	Yellow pelonium jelly 1 kg	
S6H Speciality Medicines			
486	1	Tab AcetylSalicylic Acid 150mg	
487	2	Tab Chlorthalidone 12.5mg	
488	3	Tab Cobazam 10mg	
489	4	Tab Cyclosporine 100mg	
490	5	Tab Paracetamol 650mg	
491	6	Tab Prazocin Hcl 2.5mg	
492	7	Tab Rosuvastatin 20mg	
493	8	Tab Voglibose 0.2mg	
494	9	Tab Vitamin + Minerals + Antioxidant	
495	10	Tab Pregabalin 75mg + Methylcobalmine 750mcg	
496	11	Syrup Terbutalin + Bromhexine 100ml	
497	12	Inj. Adalizumab 40mg/0.4ml	


Dean

Government Medical College & Hospital
Nagpur